

Test ReportNo. AJHL1610011958FB-01Date: NOV.17, 2016Page 1 of 4KUNSHAN QIWEN ELECTRONICS CO., LTD.NO.796 QINHE ROAD, ZHANGPU INDUSTRIAL ZONE, KUNSHAN CITY 215321, CHINATHE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: AJHL1610011958FB, DATE:
NOV.14, 2016The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description: PVC Color: SILVER/BLACK

Density: 250D*250D/22*19

Thickness: 0.36MM

Test Requested:

To determine the performance of the sample when it is subjected to the conditions of test specified in UL 94:2015, Tests for Flammability of Plastic Materials for Parts in Devices and Appliances, Thin Material Vertical Burning Test; VTM-0, VTM-1, or VTM-2

Test Results: -- See attached sheet --

Conclusion: According to the test results and the classification system, the tested sample is assigned as "UL 94:2015, VTM-0".

: OCT.31, 2016 TO NOV.10, 2016

: OCT.31, 2016

Test Period:

Sample Receiving Date

Test Performing Date

Signed for and on behalf of SGS-CSTC Co., Ltd. Anji Branch

Allen Zou Technical Manager



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.agox and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-a-Document.agox. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document tags. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document tags advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawfull and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are related for 30 days only. Attention: To check the authenticity of testing / Inspection report & certificate, please contact us at telephone:(86-755) 8307

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018825 g www.sgsgroup.com.cn 中国・浙江・安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com



Test Report

No. AJHL1610011958FB-01 Date: NOV.17, 2016 Page 2 of 4

I. Test conducted

This test was conducted in accordance with UL 94:2015, Tests for Flammability of Plastic Materials for Parts in Devices and Appliances, clause 11, Thin Material Vertical Burning Test; VTM-0, VTM-1, or VTM-2

II. Scope of test

The requirements of UL 94 cover tests for flammability of polymeric materials used for parts in devices and appliances. They are intended to serve as a preliminary indication of their acceptability with respect to flammability for a particular application. The final acceptance of the material is dependent upon its use in complete equipment that conforms with the standards applicable to such equipment.

III. Sample details

Name	PVC		
Color	Silver and black		
Size of sample	Length 200±5mm	Wide 50 \pm 1mm	Thickness: 0.36mm

IV. Conditioning

Prior to testing:

Five specimens were conditioned for at least 48 h at a temperature of 23±2 $^\circ\!{\rm C}$ and a relative humidity of 50±5%,

Five specimens were conditioned in a circulating air oven for 168 h at 70±1 $^{\circ}$ C and then cooled in the desiccator for at least 4 h at room temperature.

V. Test results:

1) Conditioned at: T: 23±2℃ H:50±5% 48 h

Specimen No.	t1 (seconds)	t2 (seconds)	t3 (seconds)	Whether or not the afterflame and/or afterglow progressed up to the 125 mm mark	Whether or not specimens drip flaming particles which ignite the cotton indicator
1	0	0	0	No	No
2	0	0	0	No	No
3	0	0	0	No	No
4	0	0	0	No	No
5	0	0	0	No	No

To be continued...



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents as subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format document advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excente parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior writen approval of the Company's Any unuhorized alteration, forgery or falsification of the content is unlaveful on the sample(s) tested and such sample(s) are related the results shown in this test report refer only of testing in Inspection report & certificate, please contact us at lelephone:(86-755) 8307

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgsgroup.com.cn 中国 •浙江 •安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com



Test Report

No. AJHL1610011958FB-01

Date: NOV.17, 2016 Page 3 of 4

2) Conditioned at: 70±1°C 168 h

Specimen No.	t1 (seconds)	t2 (seconds)	t3 (seconds)	Whether or not the afterflame and/or afterglow progressed up to the 125 mm mark	Whether or not specimens drip flaming particles which ignite the cotton indicator
1	0	0	0	No	No
2	0	0	0	No	No
3	0	0	0	No	No
4	0	0	0	No	No
5	0	0	0	No	No

Where, t1: Afterflame time after first flame application;

- t2: Afterflame time after second flame application;
- t3: Afterglow time after second flame application.

Note: Materials classified VTM-0, VTM-1 or VTM-2 shall comply with the following requirements

Criteria conditions	VTM-0	VTM-1	VTM-2
Afterflame time for each individual specimen t1 or t2	≪10s	≤30s	≪30s
Total afterflame time for any condition set (t1 plus t2 for the 5 specimens)	≪50s	≪250s	≪250s
Afterflame plus afterglow time for each individual specimen after the second flame application (t2+t3)	≪30s	≤60s	≪60s
Did the afterflame or afterglow of any specimen progress up to the 125 mm mark?	No	No	No
Was the cotton indicator ignited by flaming particles or drops?	No	No	Yes

STATEMENTS:

The test results only to the ignitability of the sample or combination of materials under the particular condition of test. They are not intended as a means of assessing the full potential fire hazard of the materials or products in use.

The specimen was supplied by the sponsor and SGS-CSTC ANJI Branch was not involved in any selection or sampling procedure.

To be continued...



erwise agreed in writing, this document is issued by the Company subject to its General document valiable on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format do Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Docum at a formation contained hereon reliects the Company's findings at the time of its intervention only and within the structions, if any. The Company's sole responsibility is to its Clean and therein, for any oth exonerate par-from exercising all their rights and obligations under the transacted atteration for any or falsification of the exonerate par-tice of the company sole company have the functional formation or the false of the false of the false. Unit, without prior write approval of the Company be proceeded to the fullest extent of the faw. Unless otherwise s and offenders may be proceeded to a second offenders may be proceeded to the fullest extent of the faw. Unless otherwise second of the faw company is and for a second offenders may be proceeded to the fullest extent of the faw. Unless otherwise second offenders may be proceeded to the fullest extent of the faw. Unless otherwise second offenders may be proceeded to the fullest extend of the faw. Unless otherwise second of the faw. Unless otherwise second offenders may be proceeded to the fullest extend of the faw. Otherwise second offenders may be proceeded to the fullest extend of the faw. Otherwise second offenders may be proceeded to the fullest extend of the faw. Otherwise second offenders may be proceeded to the fullest extender of the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwise second offenders may be proceeded to the faw. Otherwis

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgsgroup.com.cn 中国・浙江・安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com



Test Report

No. AJHL1610011958FB-01

Date: NOV.17, 2016

Page 4 of 4

Photo Appendix:



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions ne:(86-755) 8307

No. 301, Smillforkad, 28lock, Swillight Industry Zone, Anji County, Zhejjang Province, China 313300 t (86-572) 5018825 f (86-572) 5018825 www.sgsgroup.com.cn 中国・浙江・安吉县阳光工业园二区阳光大道301号 邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com